[bookmark: _GoBack]COPD Case Study: 17th February 2015 from 8-9pm via Twitter.	Comment by matthew.hodson: Think a name would be better if possible 
This Case Study was adapted from ‘Drugs in Use’ book (4th Edn)Screen 1

Mr LT (consider name) a 68 year-old male, has been feeling unwell for the last 5 days, and feels ‘out of breath’ and wheezing more. He could not walk further than from his chair to the toilet (?add distance 5m). He has a chronic(?do you want to just say worsening productive cough) productive cough and has been producing yellow/green sputum. He calls his GP surgery in the morning, and tells the receptionist of his symptoms, and is scheduled an appointment with his GP, later that afternoon. His wife accompanies him and says he has become too breathless at times to when even speaking or eating, and is feeling quite delirious (I wonder if this is case his GO would have said  would just go straight to hospital ?lethargic instead?. 
PMH: COPD, Type 2 Diabetes (controlled by diet only)
Current Meds: 
· Salbutamol 100 micrograms MDI, 2 puffs when required upto 4 times daily
· Clenil Modulite (Beclometasone dipropionate) 100mcg MDI CFC-free inhaler: 2 puffs twice daily with spacer device.

Social Hx: Heavy smoker smoking 20 cigarettes/day since 14 years old (54 pack-years). Currently lives in 3-bedroom house along with his wife. Recently retired 8 years ago as a factory storekeeper.
He undergoes spirometry, and the results show:
· FEV1: 0.95L (35%)_
· FVC: 1.53L  (same here)
· FEV1/FVC: 0.62 (62%)
· Predicted FEV1: 2.70L
· FEV1 % predicted: 35% [post-bronchodilator] (FEV1/FEV1 predicted) – not sure this makes sense?
His GP, Dr Kingston referred him to the hospital, and he is admitted to the Respiratory Ward, via A&E.  On examination he was centrally cyanosed and had a ‘silent chest’ initially (you said he was very wheeze earlier??).
Q1) What issues can you identify with his current therapy, what therapies should be initiated upon admission, and how would you monitor this patient? 
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At the hospital, the respiratory consultant prescribes:
· Salbutamol 5mgs nebulisers every 4 hourly
· Ipratropium bromide 500mcg nebuliserss every 4 hourly
· Hydrocortisone 100mg IV every 6 hours 
· Co-amoxiclav 1.2g IV every 8 hours 
· Administered 35% oxygen via face mask
After Mr LT was given these drugs, the patient’s condition started to improve with little (improved) breathlessness and wheezing at rest, with minimal coughing and sputum production and no cyanosis. However, Mr LT experiences tremors. (this is slightly unrealistic to think that sputum production / coughing would improve after one lot of drugs)
Q2) Why is Mr LT experiencing tremors and what do you need to do?













Screen 3
As a result, the salbutamol dose was reduced to 2.5mg every 6 
hours and tremors subsided.
The next day, Mr LT is feeling better and is eligible for early discharge. However, you notice that Mr LT has been ‘feeling down’ throughout his hospital stay. 
Planned Discharge Medicines:
· Doxycycline 100mg BD for 7 days, - Is this correct would you switch from IV Co-Amox to Doxy, or maybe this is to pick up on? 
· Tiotropium (Spiriva®) 18mcg OD via HandiHaler device
· Salbutamol 100mcg/dose MDI: 2 puffs PRN 
· Prednisolone 30mg OD for 7 days
Today’s lab results were all within normal range, except the Fast Blood Glucose showing 10 mmol/L.

Q3) What do you think of the discharge medicines? Is there anything missing? Does the patient need to be referred? 
owever, when discussed with a colleague during handover, you notice that Mr LT is ‘feeling down’, really fatigued and not eating much.
Q4) What would you do?


you, and she noticed that the patient is feeling a bit down tells you that MrLtAlso the nurse on duty recognises the patient is feeling a bit depressed.
Q4) What should the nurse do?
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Whilst the patient is stabilised and due to be discharged, his wife speaks to you, and asks how can she manage her husband’s condition and what support is available? 
Q4) What support services should be provided to the patient? Is he a candidate for a telemonitoring/telemedicine service? What are your views?
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Before discharge, the consultant decides to discuss smoking cessation.
The patient indicates he has tried several NRT products, which have been recommended by his local pharmacist. But Mr LT has heard from his friends about e-cigarettes, and he wonders whether this would help him in quitting smoking.
Q5) What do you say to Mr LT? What are your views about use of e-cigarettes? 











Answers:
Q1):
· Mr LT has been treated as a asthmatic patient.
· Review current therapy, in order to manage his COPD
· Pharmacological treatment is different between Asthma & COPD. 
Optimise therapy:
· Beclometasone dipropionate CFC-free or any ICS - not licensed for patients with COPD (unless prescribed in combination. with a LABA). Managing COPD as asthma may lead to overuse of steroids. Inhaled steroids are indicated for nearly all asthmatics, but only for COPD patients with severe or very severely reduced FEV1 (defined as FEV1 <50%) with frequent exacerbations. However, it is important to question him carefully about his exacerbation history: more than half of COPD patients fail to report life-threatening exacerbations. In addition, his currently prescribed dose of inhaled beclometasone would not be high enough to manage his COPD and reduce the risk of exacerbations. The benefits of inhaled corticosteroids in patients with COPD have only been observed using high-range dosing (e.g. fluticasone 1000 micrograms daily or budesonide 800 micrograms daily). An inhaled corticosteroid combined with a LABA may be an appropriate option for Mr LT.
· Bronchodilators may be underused if people with COPD are managed as asthmatics. In symptomatic patients the cornerstone of management of breathlessness in COPD is inhaled bronchodilation. Although they do not significantly improve lung function (FEV1), bronchodilators improve breathlessness, exercise capacity Short-acting bronchodilators such as salbutamol, terbutaline or ipratropium are given for relief of intermittent breathlessness and can be used regularly throughout the day, often at higher than licensed doses. This level of bronchodilator use in people with asthma would be regarded as a sign that the asthma is poorly controlled and the person’s treatment may need optimising.  Furthermore, in contrast to asthma, anticholinergic drugs
such as ipratropium are as effective as, or more effective than, beta2- agonists and are thus indicated in the management of stable COPD. It would be logical to prescribe ipratropium therapy up to four times a day for Mr LT to help control intermittent breathlessness, with salbutamol added on a ‘when required’ basis to supplement this if necessary. If his symptoms persist it may be appropriate for Mr LT to be prescribed a long-acting bronchodilator, either a long-acting antimuscarinic (LAMA) or LABA.
· Initiate: Antibiotics, Steroids.
· Monitor: Blood Glucose, Respiratory Rate
Q2 : Tremors caused by high dose of Salbutamol, hence dose needs to be reduced to 2.5mg every 4 hours (or if worsening every 2h)
Q3): Treatment looks fine. Patient should be counselled with antibiotics (ie finish the course completely) and taking steroids (best to take in the morning after food, and 6 tablets x 5mg in one go) 
Q4: Some considerations include:
· Pulmonary Rehabilitation
· Diabetes (and whether referral needs to be made?)
· Adherence and Inhaler Technique (does Mr LT know how to use MDI and DPI) & Discharge MUR.
· Other Tx to be prescribed alongside steroids
· Smoking Cessation (views on e-cigarettes?)
· Social Care & Mental Health?
· [image: ]Advised: annual pneumococcal vaccine (protect against streptococcus pneumonia) and influenza vaccines. 











Q5) There isn’t that much evidence regarding use of e-cigarettes. E-Cigarettes haven’t been regulated as yet.
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L] antimuscarinic (LAMA) or LABA.
(d) There may also be underuse of non-pharmacological methods to
manage Mr LT’s condition.

2

(i) Exercise programmes are beneficial to COPD patients at all
stages of the disease and can improve quality of life, sexual
function and pulmonary function tests, and also reduce
oxygen requirements if regular oxygen therapy is required.
Mr LT should be referred to a local pulmonary rehabilitation
class.

(i) COPD patients are at increased risk of mortality and morbidity
from respiratory infections. It is important that Mr LT receive
pneumococcal and annual influenza vaccines.

(iii) Mr LT has successfully stopped smoking, which is one of
the most effective interventions for managing the progression
of COPD. All people who smoke should be encouraged and
supported to stop.

(iv)  Advice about nutrition may be appropriate for Mr LT. Weight Q}
loss is common in people with advanced COPD, and being
underweight is clearly associated with a higher risk of dying.
People with COPD work harder to breathe and burn more calo-
ries at rest than individuals without COPD, making nutritional
supplementation an important non-pharmacologic treatment
modality. However, obesity increases breathlessness, and such
patients should be encouraged to lose weight. Dietary advice
can help to maintain an ideal weight and is most effective
when combined with exercise training that builds muscle
mass.

How would you decide if an intervention to his therapy had helped?

Assessment of effectiveness should be based on both objective
and subjective measures.
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